ssamonias. FCC RADIO TEST REPORT

Report No. : FG900422-06B

LTE Band 17 / 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum , ,
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
Att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
s
o — o
0.0 0.0
< B <
1E- - 1E- L
N | \
\ i
1E 1E
CF 709.0 MHz Mean Pwr + 20.00 dB CF 709.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 | 18,68 dem | 22,93 dbm 4.28 d8 3.04 0B +.23 0B +.29 0B 29 d8 Trace 1 [ 19.01 dem | 25,13 dem 5.12 d8 3.01d8 4.90 d8 5.68 d8 5.00 6B
| e—— | e——
L JL J [LLL1] L JL J [ [T i

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
- ~
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0.0 ‘ 0.0 -
< N B
| < N 5
A
1E- i - 1E- 3
! bt g bt
| AN \
1E 1E
ICF 710.0 MHz - Mean Pwr + 20.00 dB ICF 710.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 18,17 dem | 2323 dbm 5.06 d8 2.87 0B +.96 0B 8 5.10 68 Trace 1 [ 18,97 dem | 2517 dem 5.20 d8 2.90 d8 4.87 d8 5.74 d8 5.06 6B
| e—— — —
L )i J [ L )i ] W e
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
s
—
N -
T
0.0 0.0
5 \ 3
S i S
1E4 1E4 - -
1E 1E \
i
CF 711.0 MHz - Mean Pwr + 20.00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 18,76 dbm | 23,37 dem 4.60 d8 2.84 0B +.58 0B 8 .64 0B Trace 1 [ 18,80 dbm 25,24 dBm 5.44 d8 3.04 d8 5.01d8 5.88 d8 5.20 6B
— _— —
L Jl J [ L )i ] (I

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG900422-06B

LTE Band 17 / 10MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

L JL

L JL

Spectrum , ,
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
Att 3008 AQT 2 ms ® RBW 10 MHz I At 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
——
™=
B S
0. o 0.
5 . X 3
X S
% 5 s =
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1E- - 1E- = -
5 4 5
& \ \
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1E 1E
1
\
CF 709.0 MHz Mean Pwr + 20.00 dB CF 709.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 16.92 dBm 23,09 dBm 6.17 dB 2.99 dB 5.19 dB 6 dB 6.20 dB Trace 1 17,44 dBm 25,02 dBm 7.58 dB 3.13 d8 5.13 d8 6.46 dB 16 dB
| e—— | e——

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
e
o
0.0 0.0
b Y A 5
\ |
1E4 = 14 5
% o X
1€ 1€ “
1
|
1 1 |
ICF 710.0 MHz Mean Pwr + 20.00 dB ICF 710.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 17.33 dbm | 2341 dem 5.09 d8 2.81 08 5.04 0B 6.14 08 Trace 1 [ 17.53 dem | 24,92 dbm 7.38 d8 3.10 d8 5.07 d8 5.38 d8 7.07 68
| e—— — — —_—
L Jl J [ L )i SRR e

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Ref Level 30.00 dém

Offset 10,70 db.

Spectrum

Ref Level 30.00 dém

Offset 10,70 db.

L JL

o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
=l s
o o
AN
0.0 - 0.0
5 3 b E
1€ 14 T R
4 5
N Y \
1E 1E T
CF 711.0 MHz Mean Pwr + 20.00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | |
Trace 1 [ 17.51 dem | 2348 dbm 5.97 da 2.84 0B .76 0B 8 5.00 08 Trace 1 [ 17.52 dem 24,68 dbm 7.35 d8 3.07 d8
— — —
L Jl J [
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 4.93 4.90 9.81 9.75 - -
Middle CH - - - 4.85 491 9.75 9.75 - -
Highest CH - - - 491 4.86 9.89 9.83 - -
Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.87 9.87 - - -
Middle CH - - - 4.93 9.77 - - -
Highest CH - - - 4.86 9.81 - - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG900422-06B

LTE Band 17

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 33 dBm)| ™M1[1] 52 dBm
704.66200 MHz 706.15000 MHZ]
= nd 26.00 dB @ nd 26.00 dB
. . A m B 4.925000000 MHz " o . B A 4.895000000 MHz
W 7 Qfacter | 143.1 e 5| Qfactor VT 144.3
od | | 0d |
{ |
-10 d - -10 de
J { /
{ /
20 d 7 + 20 o /
PR O - J
=30
T oy R R SAVARLN
W
40 df -40 di
50 df 50 d
-6 df -60 di
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 704.662 MHz 13.33 dBm nd@ down 4.925 MHz M1 706.15 MHz 13.62 dBm nd@ down 4,895 MHZ
T 1 704.062 MHz -12.85 dbm nd8 26.00 dB TL L 704.052 MHz -12.39 dbm n 26,00 d8
T2 1 708.988 MHz -12.88 dém Q factor 143.1 T2 1 70B.948 MHz -11.96 d8m Q factor 144.3
L U J wa L JU J L]

Middle Channel / 5MHz / QPSK

Mi

ddle Channel / 5MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 1.02 dBm)| ™M1[1] 12.08 dBm)
1800 MHZ, 710.14000 MHZ]
20 M1 20
nds M1 26.00 dB 1 nd 26.00 dB
. oDl n B S 4.845000000 MHZ, " o, - P 4.905000000 MHZ|
o [ Qfa M"\\ 146.9) n r ' Frartor " ‘-l 144.8
/ /
o di : 0di r
-10d - i 10 di =
7 C 7
[
204 20d
A s /
VRN, e - - 7 |
PR e 30, djp .
AN DA VAT NEw.
40 d -40 de 3
50 df 50 d
60 d -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 711.538 MHz 13.92 dBm nd@ down 4.B45 MHz M1 710.14 MHz 12.88 dBm nd@ down 4,905 MHZ
T 1 707.562 MHz -11.71 dam nd8 26.00 dB TL L 707.532 MHz -13.27 dbm nd8 26,00 d8
T2 1 712.428 MHz -12.11 dém Q factor 146.9 T2 1 712.438 MHz -13.19 dém Q factor 144.8

L I

J

L U

J

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.71 dém| 13.07 dBm|
711.81200 MHZ| 713.91000 MHz
e L 26.00 dB| & 26.00 dB
w0 T s nav) 4.905000000 MHz 104 ; ] - 855000000 MHz
T 145.1 T 147.0
d ! |
od 0 1 ‘
BUE! 04 |} b
20 d - 20 d L |
. i/ _ I / \
3. : = r 0,51 = =
= - S v v v e -
W - W N agr v
-40d -40 d
50 df -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 711.812 MHz 13.71 dBm ndB down 4.505 MHz ML 713,51 MHz 13.07 dém ndB down 4,855 MHz
TL 1 711.042 MHz -12.44 dBm nd8 26.00 dB TL 1 711.0B2 MHz -12.83 dém nd8 26.00 d8
T2 1 715.948 MHz -12.45 dém  factor 145.1 T2 1 715,536 MHz -13.14 dém  factor 147.0
L ) - L )i ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

J

pectrum &3 trum &3
Ref Level 30.00 Gbm  Offset 10,70 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.18 dBm)| ™M1[1] 14.91 aBm}
707.1020 MHzZ| 707.7610 MHz
20 i 20
I 26.00 dB| 26.00 dB|
104 e e 9.810000000 MHz| 104 Y e, 9.750000000 MHz]|
7 Q factor 72.1) / Q factor \\ 72.6|
od L 0al ff
] \ :
10 d - -10 di - -
[ |
20 d / 20 d i )
o A ] | BT N
=l 30 L oy
40 df -40 di
50 d -50 di
-60 d 60 d
CF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 707.102 MRz 15.18 dem ndB_down 9.81 MHz ML L 707.761 MHz 14,31 dBm ndB_down 9,75 MHZ
TL 1 704.105 MHz -10.75 dBm nd8 26.00 dB TL L 704.125 MHz -11.50 dBm n 26.00 dB
T2 1 713.915 MHz -10.91 d8m Q factor 72.1 T2 1 713.B75 MHz -11.53 d8m Q factor 72.6
o [ )il (]

J

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

)
v
Ref Level 30.00 GBm  Offset 10,70 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 10.70 db & RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 14.90 dBm) MiL1] 15.64 dBm|
707.1430 MHz . 708.1820 MHz
=0 i — ndB 26.00 dB| QD ¥, ndB 26.00 dB|
o e AT B M 9.750000000 MHZ 04 T B e 9.750000000 MHZ]
Q factor 72.5| Q factor N 72.6|
ad 2 od
]
10 df 10 d ¥
204 L 20d /j
PR e P AN - /
[ 23021 - =30 - v
40 df -40 di
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 707.143 MHz 14,90 dam nd@ down 9.75 MHz ML 7DB.182 MHz 15.64 dam nd@ down 9.75 WHz
T 1 705.125 MHz -11.59 dam nd8 26.00 dB TL L 705085 MHz -10.80 dbm n 26.00 dB
T2 1 714.875 MHz -10.98 dém Q factor 72.5 T2 1 714.B35 MHz -10.53 dém Q factor 72.6
L U J wa L JU L]

J

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Ref Level 30.00 dém  Offset 10,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.05 dBm| ™Il 14.66 dBm|
. 707.0840 MHzZ| 713.6570 MHz
= _nde 26.00 dB| @ ndp "y 26.00 dB|
w0 R S et -1 A A 0.890000000 MHz| 104 Fm i A | SNBSS 9.830000000 MHz|
7 Q factor 71.5| T Q factor 72.6)
/
od v 0al
T 1) &(Z‘
04 ¥ 10 d ¥
20 d / ‘L‘ 20 d ‘l\k
N Lo e pu
3 ] -30 o A
-40 -40 df
50 df -50 di
-60 df -60 di
CF 711.0 MHz 1001 pts Span 20.0 MHZ CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 707.084 MHz 15.95 dBm ndB down 9.65 MHz ML 713.657 MHz 14.66 dBm ndB down 9,53 MHZ
T1 1 706.045 MHz -10.54 dam nd8 26.00 d8 T1 1 706.085 MHZ -11.62 d8m nd8 26.00 da
T2 1 715.935 MHz -9.90 dBm Q factor 715 T2 1 715.515 MHz -11.15 dém Q factor 72.6

L ) ]

L I

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG900422-06B

LTE Band 17

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 11.10 dBm) ™M1[1] 12.03 dBm)
707.25900 MHz 709.5590 MHz,
20 20
ndB 26.00 dB M1 ndB 26.00 dB
w0 B 4.865000000 MHz 0d ~ I . G U, 9.870000000 MHz|
AR AT T A T G 145.4) Qfactor 71.9
o f o
] /
-10 d - -10 de
7
204 20d
/
J
S P VA B -
50 df 50 d
-6 df -60 di
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 709.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 707.258 MHz 11.10 d8m nd@ down 4.865 MHz ML 709.559 MHz 12.03 dam nd@ down 9.87 WHz
T 1 704.082 MHz -14.62 dam nd8 26.00 dB TL L 704.045 MHz -13.93 dbm n 26,00 d8
T2 1 708.948 MHz -14.88 dam Q factor 145.4 T2 1 713.915 MHz -13.73 dém Q factor 71.9

L I

L U

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.17 dBm) ™M1[1]
708.30200 MHz
= M1 ndB 26.00 dB @ {“I ndB 26.00 dB
X v 4.925000000 MHZ| _/ Y B 9.770000000 MHZ|
u - . n p - - e
o AT el e %Lﬁ\ A hY 143.8 n T 7 q factor \‘ 72.7
| /
od J L 0 di J |
/ | ) L
04 - - - -10d H 2
/ [ )
204 4 20d -
) | \.
30 8 = =y N Ve v e Y s
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 708.302 MHz 12.17 dam nd@ down 4.925 MHz ML 7104 WAz 13.51 dam nd@ down 9.77 Wz
T 1 707.522 MHz -13.97 dbm nd8 26.00 dB TL L 705.105 MHz -12.28 dbm n 26.00 dB
T2 1 712.448 MHz -13.43 dBm Q factor 143.8 T2 1 714.B75 MHz -12.54 dam Q factor 72.7

L I

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

pectrum pectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.07 dBm| 12.99 dBm|
712.13100 MHzZ| 708.6020 MHz
e W ndB 26.00 dB & 26.00 dB
X . Bu 855000000 MHz . P ©.810000000 MHz
wod fu Bl i S ”r“*’”"\ 146.7 = Va 72.2
f |
od od
/ /
-t0d — -10d - \\
) | |
21 ) a1 {
a0 | . / \
A RN RN PRy S e 7
-40d -40 d
50 df -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 712.131 MHz 12.07 dém ndB down 4.655 MHz ML 70B.602 MHz 12.99 dBm ndB down 9,51 MHz
TL 1 711.102 MHz -13.76 dém nd8 26.00 dB TL 1 706.065 MHz -12.69 dém nd8 26.00 d8
T2 1 715.958 MHz -14.07 dém  factor 146.7 T2 1 715675 MHz -13.21 dém  factor 72.2
L )| g e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

Occupied Bandwidth

Mode LTE Band 17 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 4.50 4.47 8.99 9.01 - - -
Middle CH - - - 451 4.49 8.99 9.01 - - -
Highest CH - - - 4.49 4.47 9.05 8.99 - - -
Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.48 - 9.03 - - - -
Middle CH - - - 4.49 - 8.91 - - - -
Highest CH - - - 4.48 - 9.03 - - - -
TEL : 886-3-327-3456 Page Number : A17-9 of 24

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.57 dBm) ™M1[1] 12.45 dBm)
- 706.79000 MHz - 705.86100 MHZ]
4.495504496 MHz a1 Occ B 4.465534466 MHz
w0 oot ~ = e 0d A . -
{ \k ; 1
od 7 T 0 4
/ | /
_10 - -10 d
7 \ 7 \
20 d / \ 20 di f
el LA / \
et ,,_ “Abaaa . . A
40 df -40 di
50 df 50 d
-6 df -60 di
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 706.79 MHz 14.57 dam ML 705,851 MHz 12.45 dam
T 1 704.25225 MHz 8.50 dBm Oce Bw 4,495504496 MHz TL L 704.27223 MHz 7.01 dam Oce Bw 4.455534466 MHz
T2 1 708.74775 MHz 8.82 dam T2 1 70B. 73776 MHZ 7.41 dam

L I

L U

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
13.89 dBm 13.93 dBm)|
710.02000 MHz 709.49100 MHZ]
= 4.505404505 MHz @ T 4.485514486 MHZ
Tl i X T2
10d = 104 e e
! T i
04 / ! a L
/ \ \
10 d - -10 di
i \ ] \
/ | \
20 d f 4 20 d
| 1
g L | \
= T ki ravawy
40 df
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 710.02 MHz 13.89 dam ML L 709.491 WAz 13.93 dam
T 1 707.73227 MHz 8.1 dBm Oce Bw 4.505494505 MHz TL L 707.75225 MHz 8.36 dBm Oce Bw 4.485514486 MHz
T2 1 712.23776 MHz 8.13 dam T2 1 712.23776 MHz 8.01 dam
— —

L I

L U

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.26 dBm| mili] 14.08 dBm|
20 714.57900 MHzZ| - 714.17900 MHz
o?i: Bw 4.485514486 MHZ, Moce B 4.465534466 MHZ|
04 - - oL Mo 0 ol oo T2 104 - ~ r
{ \ | S
L i
od 1 \\ 0 7 )
-od / -10d T
l\ f
20 d 20 di -
| i \
-3t B — 7 .
‘ Mf vl N e
-40d
50 df -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 714.578 MHz 14.26 dBm ML 714.179 MHz 14.03 dBm
TL 1 711.25225 MHz 8.47 dém Oce Bw 4.485514486 MHz T1 1 711.26224 MHzZ 7.04 dBm oce Bw 4. 465534466 MHZ
T2 1 715.73776 MHz 8.27 dbm T2 1 715.72777 MHz 7.58 dém

L )i

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A17-10 of 24



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.76 dBm) 13.92 dBm)
- 709.7390 MHz - 711.4980 MHz,
_ T Occhw : £.991008991 MHz . 9.010989011 MHZ
AT P e aeanTs p P e 12
- AL s e 104 e . =
/ | { |
o di 4 0 di -
/ k ] \
10 df - -10 o -
\ ! 4
204 = +
. e - - \
0 dm— A S e
v
40 df -40 d
50 df 50 d
-6 df -60 di
CF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 709.738 MHz 14,76 dam ML 711498 MHz 13.92 dam
T 1 704.5245 MHz 9.43 dBm Oce Bw 5.991008951 MHz TL L 704.5245 MHz 8.16 dBm Oce Bw 9.010969011 MHz
T2 1 713.5158 MHz 9.54 dam T2 1 713.5355 MHz 9.16 dam
L U J wa L JU J L]
ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.10 dBm) ™M1[1] 15.41 dBm)
- " 708.6410 MHz - 706.0040 MHz,
£.991008991 MHz Occ B 9.010989011 MHZ
. N el P e 12
e Gl 04 e ™
J { 4
od 0 d
] | ] |
104 t -10 di 1
/ \ |
204 - 20d
N et Ve, N A -
ED T TR - =
40 df -40 di
50 df 50 d
&nd -60 di
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 708.541 MHz 16.10 dam ML L 706.004 MHz 15.41 dam
T 1 705.5045 MHz 9.97 dBm Oce Bw 5.991008951 MHz TL L 705.5245 MHz 8.46 dBm Oce Bw 9.010969011 MHz
T2 1 714.4958 MHz 9.97 dom T2 1 14,5355 MHz 9.22 dom
— —

L I ]

L U

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 5.31 dBm) mili]
20 ! 708.8220 MHzZ| - "
Oce B 0.050940051 MHz Oce B £.001008991 MHz
P L P - T P ol LT
10d = Sl \‘I 10d aian — —
\ / \
Y | \
g ! , od
IF \ !
-10d ] ; -104d
/ \
20 d - 20 di
' Py N \
AT A et e . Ao
40 = v =57 dlbg T
-40d -40 d
50 df -50 di
-60 df -60 di
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 708.822 MHz 15.31 dBm ML 711,599 MHz 15.05 dBm
T1 1 706.5045 MHz 9.46 dBm oce Bw 9.050949051 MHz T1 1 706.5245 MHz 8.01 dBm oce Bw 8.991008991 MHZ
T2 1 715.5554 MHz 9.45 dbm T2 1 715.5155 MHz .39 dem

L )i
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FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

LTE Band 17

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.41 dBm) ™M1[1] 13.54 dBm)
- 706.27000 MHz - 708.4410 MHz,
M1 Occ B 4.475524476 MHz a1 Occ B 9.030969031 MHZ
10 d AT X — e 104 x N .Y . Az
7 y i
. ] Ny \
/ [ |
10 d - -10 di i -
204 20d / 4
Il A
a0 /
A v Al NS A E—
AL [ A
50 df 50 d
-6 df -60 di
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 709.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 706.27 MHz 12.41 dam ML DB, 441 MHZ 13.54 dam
T 1 704.25225 MHz 7.21 dBm Oce Bw 4.475524476 MHz TL L 704.5045 MHz 6.50 dBm Oce Bw 9.030969031 MHz
T2 1 708.72777 NHz 5.53 dam T2 1 713.5355 MHz 7.60 darm
L U J wa L JU J L]

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
11.16 dBm 14.63 dBm)|
712.10800 MHz 706.3640 MHz,
20 20
" 4.485514486 MHz T £.911088911 MHZ
10d X 104 13 1/ S e 4
T e ] & 7 I Y
| ¥ / \
o d | | 0 di !
/ | / \
10 d - \\ 10 di |
| \
204 f - 20d f \\
| / e
-0 - ; 1 - -30 dérg T~ -
\ o S A e o
o o i - -40 di
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 712.108 MHz 11.16 dam ML L 706.364 MHz 14.63 dam
T 1 707.75225 MHz 6.06 dBm Oce Bw 4,485514456 MHz TL L 705.5245 MHz 6.97 dBm Oce Bw 5911088911 MHz
T2 1 712.23776 MHz 5.22 dam T2 1 714.4356 MHz 7.54 ddm
—

L I ]

L U ]

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.40 dBm| mili] 13.06 dBm|
20 714.28900 MHzZ| - 713.2380 MHz
Moce B 4.475524476 MHz obtiBw 0.030969031 MHz
A a d Tnloe o - A, T
10 d — S e 10 : - : s
| [ |
od 0d +
/ *- ‘ \
-0 d - -10 di L
! / \
/ \ / \
20 d - 20 di
\ 7 3
l) \ A
a0 ! | |~
T e b LA SR W N i e
-40d
-50 d -50 di
-60 df -60 di
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 714.280 MHz 12.40 dBm ML 713.238 MHz 13.08 dBm
T1 1 711.26224 MHz 6.42 dBm oce Bw 4. 475524476 MHZ T1 1 706.4845 MHz 7.23 dam oce Bw 9.030969031 MHZ
T2 1 715.73776 MHz .33 dbm T2 1 715.5155 MHz 7.27 dém

L )i ]
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FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

Conducted Band Edge

LTE Band 17 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum = s um 7
Ref Level 30.00 dBm  Offset 10.70 dé Mode Auto Sweep Ref Level 30,00 dém  Offset 10.70 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvoPwr (@1 vgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
q 3 3 DABS Li SPURIOUS, INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS ﬂ ZDUB;':i‘P S
10 dem 1 10 dém
ode ! \ 0 dem
-10 d&m T -10 dBm
20 dem - 20 dem
LA
-30 dBm { ) {‘ -30 dBm
-40 dBm bl L | | . A
ITWINWl) I ,;
A
50 dam \ - CTam Ty 50 dem !
IR a [ S,
EOEEm -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
£90.000 Mz 703,900 MHz 100,000 kHz 703,89306 MHz -35.32 dem 711.000 MHz 716,000 MHz 100.000 kHz 71568282 MHz 19,31 dBm -10.69 d&
703.500 MHz 704.000 MHz 30.000 kHz 703,99845 MHz -28.09 dém -15.09 dB 716,000 MH= 716,100 MH2 20,000 kHz 716 00145 MHz 26.27 B Clsarde
704.000 MHz 709,000 MHz 100,000 kHz 704,35215 MHz 19.09 dBm -10.91 dB 716.100 MHz 725,000 MH2 166 D00 kHz 21610445 MHz 3519 dBm 25 17°db,
]" 1 ; —
1 )

: 21.DEC.2019

01:02:02

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

I o
um || Spectrum 7
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
L} o vt PN
0de - I | ofsem M‘\I
( i} 1
-10 dem ‘ ! ho dem
SPURIOUS_LINE_ABS ’ 1 L
20 dem - 20 dBm 0
-30 dem J -30 dem L
40 dBm — e 40 dBm -
- | s C I
e P
-50 dem — -50 dem =
“{Mr-
PR By | \\‘%
=0 cBm; -60 dem: R
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] (|| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALl Rangelow | Rangeup | RBW | Frequenc: |  Powerabs | ALimit
560.000 MHz 703,900 MRz 100,000 kHz 703,89306 MRz -35.28 dbm -22.28 dB 711000 MHz | 716.000 MAZ 700,000 kiz  ERTREART 562 dBm _24ﬁl
703.500 MHz 704.000 MHz 30.000 kHz 703,99356 MHz -34.23 dém -21.23 dB 716,000 MH= 716,100 MH2 20,000 kHz 716.00025 MHz 35,29 dbm 52,29 dB
704.000 MHz 709.000 MHz 100.000 kHz 705.32118 MHz S.44 dém - 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -38.61 dBm -25.61 dB
i J (] i
Date: 21. 019 01:04:04 Date: 21.DEC.2019 01:14:18
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

LTE Band 17 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
. . x ABS Li SPURIOUS, INE_ABS PAS
20 dIBIﬁr‘IH PURIOUS INE_ABS PABS ZDUB;'::P S
A N
10 dBm ' ] 10 dém {J‘ !
ode ; 1 0 dem H ‘l
-10 d&m + -10 dBm
-20 deém JI ,L -20 dBm i L
-30 dBm ﬂ -30 dBm ﬂ 3
AN IEY.EN
£
-40 dBm { \ Jf ‘ \ ( \ -?Q dBm i \ ‘l‘ R
50 dem Ay y Mﬂ LLMW } . 0\%41 / A‘;fl‘«' \\wf
[ ‘ﬂ‘m}b"«w (F ‘Il\qu, s M ™
=50 gEm -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Range U, | RBW | Freguenc: |  Powerabs | ALimit
590,000 MHz 703,900 MHz 100,000 kHz 70389306 MHz -29.65 dém -16.65 d& 711,000 Mi | 716.000 Mz 100.000 kHz 7126308y iz 16.31 dBm -uwl
703.500 MHz 704.000 MHz 30.000 kHz 703,99286 MHz -26.82 dém -13.82 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00015 MHz 27 40 dBm 440 de
704.000 MHz 709,000 MHz 100,000 kHz 704,34216 MHz 18.16 dBm -11.84 dB 716,100 MHz 725000 MHz 100000 kHz 21610445 MHz 5656 dhm 1558 b
—
i ] [ i
Lowest Band Edge / Full RB Highest Band Edge / Full RB
_] I o
£ ctrum S um v
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PAES
| 3 3 AES Line _$PURIOUS_LINE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
S— R e
o an {,.M || e - .«.....\l
-10 dam | \ 10 dBm L
SPURIOUS_LINE_ABS l‘ \ \
20 dem } (20 dBm l\
-30 dBm J, 30 dem i
40 dem —— -40 dem
=T e |_
-50 dam p= -50 dem
i
U NSRS ot ~—
-0 dBém 50 dBm R e
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Laow Range Up RBW Freguency Power Abs Rangelow | Range U, RBW | Frequenc: | Power Abs ALimit
590,000 MHz 703,900 MHz 100,000 kHz 70389306 MHz -38.46 dBm 5.46 0B 711,000 Mi | 716.000 Mz 100.000 kHz 71374578 WFE .37 dBm -zsml
703.500 MHz 704.000 MHz 30.000 kHz 703,99965 MHz -36.56 dem -23.56 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00025 MHz 3712 dBm o4 iode
704.000 MHz 709.000 MHz 100.000 kHz 706,50000 MHz 4.57 dBm -25.43 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -39.84 dBm -26.84 dB
) ] (] —
J1 £
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

LTE Band 17 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 10.70 dé Mode Auto Sweep Ref Level 30,00 dém  Offset 10.70 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvoPwr (@1 vgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
q 3 3 DABS Li SPURIOUS, INE_ABS PAS
20 UIBIF;‘IH PURIOUS INE_ABS PABS ZDUB;':i‘P S
f f\
10 dBm ; ‘] 10 dBm /
|
ode } 1 0dem H Il
-10 d&m T -10 dBm
SPURIGUS. LINE_ABS J \ A R
20 dem ( \ (] 20 dem . ﬁ' l
-30 dBm J L | i -30 dBm ‘HW k‘
40 dem al +— |‘ o | [’ ! KF I )
50 dem l \ / 4 I \ l# Il 50! e / \' W \\\ fl
- ' 7 ')11 i L T I m
A \_ (VRN | K s I b/ e
B 60 dem —
Start 690.0 MHz 3003 pts Stop 709.0 MHz | ||'Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangel | REW | Freguenc |  Powerabs | ALimit
590.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -36.33 dém -23.38 d 711.000 MHZ ﬂ?ﬁﬁlﬂz 100.000 kHz H_?ﬁg MAz 17.47 dBm -12WI
703.500 MHz 704.000 MHz 30.000 kHz 703,99905 MHz -30.42 dém -17.42 dB 716,000 MH= 716,100 MHz 20,000 kHz 716 00085 MHz 29.08 B 1608 de
704.000 MHz 709,000 MHz 100,000 kHz 704,34715 MHz 17.42 dBm -12.58 dB 716.100 MHz 725000 MHz 166 D00 kHz T16. 10445 MHz 35.92 dBm 2252 db,
—
i ] [ i

© 21.DEC.2019 01:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] I o
£ ctrum S um v
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GlinEARS_ PAES
| 3 3 AES Line SPURIOUS_LINE_ABS. PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
Pttt ]
ods {NWMWM\ o ;
-10 dBm - 1110 dBm t
SPURIOUS_LINE_ABS ‘ ‘ \
“20 dem }y 20 dem k
-30 dem l 30 dem 1
40 dem 1 -40 dem —
P i e m——
50 dem e 50 dém B
TN BN -——"'_"_‘_
&0 dem -60 dem
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Range Up RBW | Freguenc: |  Powerabs | ALimit
590,000 MHz 703,900 MHz 100,000 kHz 70389306 MHz -41.80 dém 6.50 d8 711.000 MHz 716.000 MHz 100.000 kHz 71350451 Wz .56 dBm -Zﬁml
703.900 MHz 704,000 MHz 30.000 kHz 703.99805 MHz -38.46 dBm -25.46 dB 718,000 MH= 716,100 MHz 30,000 kHz 715 00055 MHe 3751 dBm 2481 b
704.000 MHz 709.000 MHz 100.000 kHz 707,10440 MHz 2.97 dBm -27.03 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -40.84 dBm -27.84 dB
T - —
i X N ™
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

LTE Band 17 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 10.70 dé Mode Auto Sweep Ref Level 30,00 dém  Offset 10.70 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PABS ZDUB;'::P S H
I |
10 dem I \ 10 dém - i
ods | 0 dem JI |
-10 dem — -10 dem / L
SPURIGUS. LINE 85 f “H [
20 dem ] \l 20 dem / v
-30 dBm \ -30 dBm 7 :
-40 dBm [ \LI -40 dBm .;J i
i\
50 dBm d‘ \n Jm]' F“\‘ [’é&ﬁ?m . fm’\\ [~ v\
«—M_/-._r_-—.-—J/f M o J“\J L/ LIV NN L\L__».
=50 gEm -60 dem
Start 690.0 MHz 3003 pts Stop 714.0 MHz | (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency |  Powerabs | ALimit
£90.000 Mz 703,900 MHz 100,000 kHz 703,89306 MHz -43.40 dBm -30.40 d 706.000 MHz 716,000 MHz 100.000 kHz 715 41558 MHz 19.27 dBm -10.73 d&
703.500 MHz 704.000 MHz 30.000 kHz 703,99625 MHz -40.37 dém -27.37 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00085 MHz 40 35 dBm 2735 de
704.000 MHz 714,000 MHz 100,000 kHz 704,50440 MHz 19.03 dBm -10.97 d& 716,100 MHz 725000 MHz 100000 kHz T16. 10445 MHz 42,46 chm ~3.48°db,
—
i ] [ i
: 21.DEC.2019 01:1%9
Lowest Band Edge / Full RB Highest Band Edge / Full RB
'] I o
£ strum S um v
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
| 3 3 AES Line _$PURIOUS_LINE_ABS, PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
odB y e rs A T s M o
| \
-10 dBm | |
SPURIOUS_LINE_ABS ‘ 1
20 dem v 1
-30 dBm ¥ 1 L\
] ‘ ‘
40 dem ”
pe— T S——
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Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Range U, RBW | Freguenc: |  Powerabs | ALimit
590,000 MHz 703,900 MHz 100,000 kHz 70389306 MHz -36.90 dém 3.90 d8 706,000 MI | 716.000 Mz 100.000 kHz 71301558 Wz 2.55 dBm -zrml
703.500 MHz 704.000 MHz 30.000 kHz 703,99865 MHz -38.74 dém -25.74 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00375 MHz 3027 dBm 2627 db
704.000 MHz 714.000 MHz 100.000 kHz 70989910 MHz 2.86 dBm -27.14 d& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -37.85 dBm -24.85 dB
) ] (] —
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SPORTON LAB.
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Report No. : FG900422-06B

LTE Band 17 / 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
I o
spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 10.70 dé Mode Auto Sweep Ref Level 30,00 dém  Offset 10.70 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
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___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
590,000 MHz 703,900 MHz 100,000 kHz 703.89306 MHz -38.20 dém -25.20 d& 706.000 MHz 716.000 MHz 100.000 kHz RTINS 16.45 dBm -uml
703.500 MHz 704.000 MHz 30.000 kHz 703,96379 MHz -38.98 dém -25.98 dB 718,000 MH= 716,100 MHz 20,000 kHz 716 00554 MHz 35.66 dBm 5% 86 0B
704.000 MHz 714.000 MHz 100.000 kHz 70460440 MHz 18.73 dém ~11.27 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.12223 MHz -37.36 dbm -24.36 db
—
i ] [ i
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ﬁ I o
£ strum S um v
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Range Up RBW | Freguency |  Powerabs | ALimit
590.000 MHz 703,900 MHz 100.000 kHz 703,89306 MHz -38.51 dém 5.51 d& 706.000 MHz 716,000 MHz 100.000 kHz 70076121 MHz 1.72 dbm -28.28 dB
703.500 MHz 704.000 MHz 30.000 kHz 703,98437 MHz -41.16 dém -28.16 dB 718,000 MH= 716,100 MHz 20,000 kHz 716 01244 MHz 4163 dBm 2563 de
704.000 MHz 714.000 MHz 100.000 kHz 708.46054 MHz 1.79 d8m -26.21 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -39.57 dBm -26.57 dB
T - —
i (] i ™
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

LTE Band 17 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 10.70 dé Mode Auto Sweep Ref Level 30,00 dém  Offset 10.70 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvoPwr (@1 vgPwr
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___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguency |  Powerabs | ALimit
£90.000 Mz 703,900 MHz 100,000 kHz 703,89306 MHz -43.15 dem -30.15 d8 706.000 MHz 716,000 MHz 100.000 kHz 71530560 MHz 17.13 dBm -12.87 d&
703.500 MHz 704.000 MHz 30.000 kHz 703,99825 MHz -41,76 dém -28.76 dB 716,000 MH= 716,100 MHz 20,000 kHz 716 00085 MHz 43.62 dBm 08z de
704.000 MHz 714,000 MHz 100,000 kHz 704,57443 MHz 16.85 dBm -13.05 dB 716.100 MHz 725000 MHz 166 D00 kHz T16. 10445 MHz 45.55 dBm “32.69 db,
—
i ] [ i
: 21.DEC.2019 01:45:06
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Highest Band Edge / Full RB

ﬁ I o
£ strum S um v
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
d 3 3 PABS Line SPURIOUS_LINE_ABS. PAS!
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Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs Rangelow | Range Up RBW | Freguency | Powerabs | ALimit
590.000 MHz 703,900 MHz 100.000 kHz 703,89306 MHz -42.69 dém 9.69 d& 706.000 MHz 716,000 MHz 100.000 kHz 708.18282 MHz 0.05 dem -20.95 dB
703.500 MHz 704.000 MHz 30.000 kHz 703,99436 MHz -45.48 dem -32.48 dB 718,000 MH= 716,100 MHz 20,000 kHz 716 00085 MHz 4465 dBm 3165 de
704.000 MHz 714.000 MHz 100.000 kHz 705.37263 MHz 0.06 dem -29.94 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -42.02 dBm -25.02 dB
T - —
i (] i ™
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SPORTON LAB.
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Report No. : FG900422-06B

Conducted Spurious Emission

LTE Band 17 / 5SMHz

Spectrum ué]
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
PAES Limit ¢heck PABS
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 683.89805 MHz -55.45 dBm -42.45 dB 30.000 MHz 690.000 MHz 100.000 kHz 646.95652 MHz -55.22 dBm -42,22 dB
725,000 MHz 1,000 GHz 100.000 kHz 918.81868 MHz -55.01 dBm -42,01 dB 725,000 MHz 1,000 GHz 100.000 kHz 756.73077 MHz -54.91 dBm -41,91 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.87228 GHz -42.84 dBm -29.84 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.79180 GHz -42.68 dBm -29.68 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -37.13 dBm -24.13 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98575 GHz -37.32 dém -24.32 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.75506 GHz -41.69 dBm -28.62 db 7.000 GHz 9,000 GHz 1.000 MHz 7.07623 GHz -41.60 dBm -28.60 dB
{ 1 J L] ( )it J o
Spectrum w
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 659.16042 MHz -55.58 dBm -42.58 dB 30.000 MHz 690.000 MHz 100.000 kHz 683.89805 MHz -55.27 dBém -42.27 dB
725,000 MHz 1,000 GHz 100.000 kHz 864.97253 MHz -54,94 dBm -41,94 dB 725,000 MHz 1,000 GHz 100.000 kHz 914.69780 MHz -55.08 dBm -42,08 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84779 GHz -42.78 dBm -29.78 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.86228 GHz -42.67 dBm -29.67 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -37.07 dBm -24.07 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -37.41 dBm -24.41 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.10972 GHz -41.84 dBm -28.84 db 7.000 GHz 9,000 GHz 1.000 MHz 7.08673 GHz -41.69 dBm -28.69 dB&
il il
L L J v L L J L
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

LTE Band

17 / 5SMHz

pectrum u%;" pec! 1 ué]
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
Paks Limit (thrrk
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-10 dEHE—
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 671.36432 MHz -55.26 dBm -42.26 dB 30.000 MHz 690.000 MHz 100.000 kHz 670.04498 MHz -55.31 dBm -42,31 dB
725,000 MHz 1,000 GHz 100.000 kHz 788.87363 MHz -54,79 dBm -41,79 dB 725,000 MHz 1,000 GHz 100.000 kHz 929.25824 MHz -55.01 dBm -42.01 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84779 GHz -42.66 dBm -29.66 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.81230 GHz -42.61 dBm -29.61 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -37.39 dBm -24.39 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -37.21 dBém -24.21 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.73557 GHz -41.76 dBm -28.76 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.75056 GHz -41.59 dBm -28.59 dB
] i ) A
Spectrum e Spec 1 -
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e LPURIOUS LINE ABS PAES
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- .
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 679.94003 MHz -55.56 dBm -42.56 dB 30.000 MHz 690.000 MHz 100.000 kHz 686.20690 MHz -55,33 dBém -42,33 dB
725,000 MHz 1,000 GHz 100.000 kHz 873.21429 MHz -54,88 dBm -41,88 dB 725,000 MHz 1,000 GHz 100.000 kHz 863.87363 MHz -54,92 dBm -41,92 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.80830 GHz -42.65 dBm -29.65 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.84379 GHz -42,38 dBm -29.38 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -37.21 dBm -24.21 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -37.27 dém -24,27 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.09723 GHz -41.66 dBm -28.66 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.09123 GHz -41.65 dBm -28.65 dB
\ I ) wa ( Il J -
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Report No. : FG900422-06B

LTE Band 17 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum u%;" pec! 1 ué]
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
PAES Limit ¢heck
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 6B86.86657 MHz -55.34 dBm -42.34 dB 30.000 MHz 690.000 MHz 100.000 kHz 6B2.57871 MHz -55.38 dBm -42,38 dB
725,000 MHz 1,000 GHz 100.000 kHz 870.19231 MHz -55,09 dBm -42,00 dB 725,000 MHz 1,000 GHz 100.000 kHz 890.24725 MHz -54,93 dBm -41,93 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.8302% GHz -42.31 dBm -29.31 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.84729 GHz -42.67 dBm -29.67 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98375 GHz -37.21 dBm -24.21 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -37.48 dBm -24.48 dB
7.000 GHz 9,000 GHz 1.000 MHz T.07773 GHz -41.71 dBm -28.71 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.76506 GHz -41.61 dBm -28.61 dB
] L] ) A
Spectrum e Spec! 1 -
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PAR Limit fthnrk
10 MAE_SPURIOUS LINE_ABS PABS _10 ddpe—$PURIOUS LINE ABS
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-20 dBm -20 dBm
-30 dBm -30 dBm
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- g — - o— 40 dBm — ———
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-60 dBm
-70 dBm
-80 dBm
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 673.01349 MHz -55.33 dBm -42,33 dB 30.000 MHz 690.000 MHz 100.000 kHz 653.88306 MHz -55.34 dBm -42,34 dB
725,000 MHz 1,000 GHz 100.000 kHz 892.71978 MHz -55.01 dBm -42,01 dB 725,000 MHz 1,000 GHz 100.000 kHz 878.98352 MHz -54,90 dBm -41,90 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.81830 GHz -42.22 dBm -29.22 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.81080 GHz -42.62 dBm -29.62 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -37.06 dBm -24.06 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -37.27 dém -24.27 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.358066 GHz -41,48 dBm -28.48 db 7.000 GHz 9,000 GHz 1.000 MHz 7.03874 GHz -41.69 dBm -28.69 dB&
i "4
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Report No. : FG900422-06B

LTE Band 17 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Swesp

Spec

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.70 dB

Mode Auto Swesp

@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks Limit 'thrrk PARS
10 4 SPURIOUS LINE_ ABS PABS -10 difiEFPURIOUS LINE ARG
LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz B665.75712 MHz -55.36 dBm -42.36 dB 30.000 MHz 690.000 MHz 100.000 kHz 686.20690 MHz -55.57 dBm -42.57 dB
725,000 MHz 1,000 GHz 100.000 kHz 911.95055 MHz -54,95 dBm -41,95 dB 725,000 MHz 1,000 GHz 100.000 kHz B870.74176 MHz -54.96 dBm -41,96 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85929 GHz -42.59 dBm -29.59 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.83529 GHz -42.73 dBm -29.73 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -37.26 dBm -24.26 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98525 GHz -37.25 dBm -24.25 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.75156 GHz -41.64 dBm -28.64 db 7.000 GHz 9,000 GHz 1.000 MHz 7.76106 GHz -41.60 dBm -28.60 dB
hid bl
L JL ) i L JL J L

Highest Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100
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Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 662.45877 MHz -55.44 dBm -42.44 dB
725,000 MHz 1,000 GHz 100.000 kHz 911.67582 MHz -55.01 dBm -42,01 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85229 GHz -42.65 dBm -29.65 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -37.24 dBm -24.24 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.74656 GHz -41.60 dBm -28.60 dB
hid
L JL J ra
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SPORTON LAB.
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Report No. : FG900422-06B

LTE Band 17 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Swesp

Spec

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.70 dB

Mode Auto Swesp

@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks Limit 'thrrk PARS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS
-10 4 -10 dEHE—
LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
o Pl
o R r -40 dBm — =
J -50 dBm
-l
-o0 dBm:
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz B666.74663 MHz -55.43 dBm -42.43 dB 30.000 MHz 690.000 MHz 100.000 kHz 668.72564 MHz -55.48 dBm -42.48 dB
725,000 MHz 1,000 GHz 100.000 kHz 877.33516 MHz -54,85 dBm -41,85 dB 725,000 MHz 1,000 GHz 100.000 kHz B876.78571 MHz -55.10 dBm -42,10 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84079 GHz -42.69 dBm -29.69 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.80430 GHz -42.68 dBm -29.68 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -37.16 dBm -24.16 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98675 GHz -37.34 dBm -24.34 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.75106 GHz -41.75 dBm -28.75 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.76706 GHz -41.64 dBm -28.64 d&
hid bl
L JL ) i L JL J L
Date: 21.DEC. 01:4 01:48
Spectrum e
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100
Twrk PARS
SPURIOUS LINE ABS PABS
I
LINE_ABS_
w.
L~ s
w“ﬂ——""
-
-70 dB
-80 dB
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 644.97751 MHz -55.55 dBm -42.55 dB
725,000 MHz 1,000 GHz 100.000 kHz 903.43407 MHz -55.01 dBm -42,01 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.82728 GHz -42.69 dBm -29.69 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96075 GHz -37.41 dBm -24.41 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.07923 GHz -41.60 dBm -28.60 dB
hid
L JL J [y
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG900422-06B

Frequency Stability

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0086
40 Normal Voltage 0.0120
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0030
0 Normal Voltage 0.0034

-10 Normal Voltage 0.0076 PASS
-20 Normal Voltage 0.0035
-30 Normal Voltage 0.0076
20 Maximum Voltage 0.0096
20 Normal Voltage 0.0000
20 Battery End Point 0.0068

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG900422-06B

LTE Band 38
Peak-to-Average Ratio
Mode LTE Band 38/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.62 4.78 5.48 5.86
Middle CH 3.62 4.72 4.99 5.80 PASS
Highest CH 3.57 5.01 4.72 5.71
Mode LTE Band 38/ 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.35 6.41 - -
Middle CH 6.17 6.46 - - PASS
Highest CH 6.72 6.49 - -
TEL : 886-3-327-3456 Page Number 1 A38-10of 41
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG900422-06B

LTE Band 38/ 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum i i
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP
(@153 view (@153 view
o =
00 - 0.0 ; o
'\\ ‘\ RS
X y X
1E- < 1E- 7 <
1 1 !
B B T
1E4 % 1E4 ‘ -
CF 2.58 GHz Mean Pwr + 20.00 dB CF 2.58 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 18,90 dem | 22,53 dem 3.63 d8 2.67 0B 3.54 0B Trace 1 [ 1964 dbm | 24,65 dbm 5.01 d8 2.49 d8 4.26 d8 4.78 d8 4.99 08
e e -
L L J L L J

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o At 308 AQT 2ms ® RBW 20 MHz 308 AQT 2ms ® RBW 20 MHz
a. = _: -
T 0.0 B T
= ) 5
¥ 5 ¥
X \ X
1E- - 1E- it -
& ! \;
t
1E- - 1E- - -
CF 2.595 GHz Mean Pwr + 20.00 dB CF 2.595 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 | 18,98 dem | 22,50 dbm 3.60 d8 2.70 6B 3.54 0B 3.65 0B Trace 1 [ 19.62 dbm | 24,60 dBm 5.07 d8 2.38 d8 4.20 d8 4.72 d8 4.99 08
e e
L )i J [ L )i ] (I

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP
(@153 view
B s e
00 \ - 00 3 -
! = | =
| X \ X
|
1E - 1E- - -
\ G z X
1 )
B B t
1E- - 1E- + -
CF 2.61 GHz Mean Pwr + 20.00 dB CF 2.61 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 19.20 dem | 22,62 dbm 3.62 d8 2.64 0B 3.48 0B 8 8 Trace 1 [ 1964 dbm | 25,23 dbm 5.59 d8 2.41d8 4.26 d8 5.01 d8 8
o e
L )i ) B e L i ] W e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

LTE Band 38/ 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum i i
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP
(@153 view (@153 view
S —
o, o,
00 - - 00 -
= S 9
| ~: N <
‘ ™ AY \.
1E4 ‘ - 1E4 - -
| . |
‘ 1 Ll
1E 1E-
\ ¥ I 5
CF 2.58 GHz Mean Pwr + 20.00 dB CF 2.58 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 18,11 dem | 2361 dBm 5.50 d8 2.90 6B £.33 dB 5.48 08 5.54 08 Trace 1 [ 18.67 dbm | 24,99 dbm 5.32 d8 3.10 d8 4.99 da 5.85 d8 6.17 08
e e
~ I 4 ~ I 4 -

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
e Z
|
00 . -9 00 e -9
| ~: N =
¥ \ Ng:
ﬁ L
1E- - - 1E- T -
& 1§ \;
1E- - 1E- !
X | X
CF 2.595 GHz Mean Pwr + 20.00 dB CF 2.595 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 18.45 dBm 23,40 dBm 4.95 da 2.99 dB 4.87 dB 4.99 dB 5.01 dB Trace 1 18.64 dBm 24,86 dBm 6.22 dB 2.99 d8 4.93 da 5.80 d8 6.06 dB
e e
L )i J [ L )i ] (I

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o At 308 AQT 2ms ® RBW 20 MHz 30de  AQT 2ms @ RBW 20 MHz
o,
i
0.0 1 —~ 0.0 —~
RS RS
1E- - 1E- -
|

1E- - 1E- .

CF 2.61 GHz Mean Pwr + 20.00 dB CF 2.61 GHz Mean Pwr + 20.00 dB
c y Cumulative Di: Function Somples: 130000 c y Cumulative Di: Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10 | 105 | D% | Do |

Trace 1 [ 18,60 dBr 23,20 dém 4.69 da 3.01 d8 4.54 dB 4.72 dB 4.75 dB Trace 1 [ 1876 dBm 24,79 dém 5.03 d8 2.99 d8 4.93 d8 5.71d8 5.94 08
— —
L )i J [ L )i ] (I

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG900422-06B

LTE Band 38 / 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

L JL

L JL

Spectrum i i
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP
(@153 view (@153 view
T 0.0 T
35S 5 35
5 3 5
\
1€ 3 = 14 b =
l \; N \;
X
1E- %‘ 1E- ! -
CF 2.58 GHz Mean Pwr + 20.00 dB CF 2.58 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 17.33 dem | 2377 dem 5.44 d8 3.01 08 5.45 0B 5.43 0B Trace 1 [ 17.68 dbm | 2541 dbm 7.76 d8 3.19 d8 5.13 d8 5.41 d8 30 d8
e e
L [

Middle Channel / 1RB

Middle Channel / Full RB

L JL

L JL

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o At 308 AQT 2ms ® RBW 20 MHz 308 AQT 2ms ® RBW 20 MHz
< 00 : <
b = R =
1E4 1 = 1E4 ‘\ =
B b
!
t
1E- - 1E- ,
CF 2.595 GHz Mean Pwr + 20.00 dB CF 2.595 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 1728 dem | 23,39 dbm 5.15 d8 .07 6B 5.54 0B 5.17 08 5.23 0B Trace 1 [ 1761 dem 25,14 dBm 7.53 d8 3.04 d8 5.16 d8 5.45 d8 7.30 08
e e
HEREREEED e Wy we

Highest Channel / 1RB

Highest Channel / Full RB

L JL

L JL

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o At 308 AQT 2ms ® RBW 20 MHz 308 AQT 2ms ® RBW 20 MHz
3 0o < 23
AN N T
\ -
1E4 - T 1E4 5 N
i (g
\
3
N ! \
1E- 1E- ¥
‘ b I b
T
CF 2.61 GHz Mean Pwr + 20.00 dB CF 2.61 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 16,98 dbm | 23,94 dbm 5.95 d8 3.22 0B 5.54 0B 6.72 0B 5.99 08 Trace 1 [ 1774 dbm 25,64 dBm 7.89 d8 3.22 d8 5.19 d8 5.49 d8 7.36 0B
— — —
| BERREEE I ) [ CEREREERC

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

26dB Bandwidth

Mode LTE Band 38 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 499 | 470 | 965 | 9.69 | 14.18 | 14.15 | 18.98 | 19.02
Middle CH - - - 490 | 498 | 963 | 9.69 | 14.42 | 14.45 | 18.74 | 18.86
Highest CH - - - 471 | 479 | 967 | 973 | 14.48 | 14.39 | 18.90 | 18.66

Mode LTE Band 38 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.85 - 9.75 14.42 1890 -
Middle CH - - - 4.76 - 9.73 14.21 1898 @ -
Highest CH - - - 4.79 - 9.63 14.09 18.66 | -

TEL : 886-3-327-3456 Page Number 1 A38-5 of 41

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

LTE Band 38

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.73 dBm) ™M1[1] 12.60 dBm)
322900 GHz 2.57263000 GHz
= MindB 26.00 dB @ nd 26.00 dB
XQW 4.985000000 MHz| Bt 4.695000000 MHZ|
d v o S d ' ; .
o AT 7 Qrslbr 516.2 o i/v T T/ VT 547.9
o4 f 0d i
-10d 7 -10 T
s ] [
= i \ N / |
I b a0
v 2 Ty WY ey I YA ase f
-40 di
50 df 50 d
-6 df -60 di
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.5725 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2,573229 GHz 12.73 dBm nd@ down 4.985 MHz M1 2.57263 GHz 12.60 dBm nd@ down 4,695 MHZ
T 1 2,569993 GHz -13.48 dbm nd8 26.00 dB TL L 2,570152 GHz -12.61 dbm n 26,00 d8
T2 1 2,574978 GHz -12.94 dBm Q factor 516.2 T2 1 2.574848 GHz -12.41 dBm Q factor 547.9

L I ]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.64 dBm) ™M1[1] 1074 dBm)
472000 GHz
= ndB 26.00 dB @ " ndB 26.00 dB
» P B A 4.895000000 MHz " ¥ Buw 4.975000000 MHz
1 } CASC A M’y - Prantiie 529.9 o TV T Yot 5215
\ /
o4 0d
/ | 7
04 =L - - 10 d
204 }," 20d
|
30
=% Y A \ AP
4 VWA Nof s S s
-40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 2.504111 GHz 12.64 dam nd@ down 4.895 MHz ML 2.50472 GHz 10.74 dBm nd@ down 4.975 MRz
T 1 2,592552 GHz -13.75 dbm nd8 26.00 dB TL L 2.592522 GHz -15.52 dbm nd8 26.00 dB
T2 1 2,597448 GHz -13.57 dam Q factor 529.9 T2 1 2.597498 GHz -15.46 dBm Q factor 521.5
L U J wa L JU J L]

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

pectrum pectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 0 dE SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.49 dBm| mili] 12.18 dBm|
2.61869900 GHz, 261664100 GHZ,
e [ mf‘l 26.00 dB & 1 ndB 26.00 dB
el I ~ 4.705000000 MHz X Bu 4.785000000 MHz
10d BN 10 d S R LU
f o T3 factldt "‘l 556.5 A TR Tad e L 546.8
1}
od od
1 I {
A ~ o A w
i L y §
. /
20 d 20 di
S/ S \
s Pa¥ A | I T RV A
=i Al i e 30 / t
\ -
PN Yot v, AU e
-40d 4.y 5 N A
50 df -50 di
60 d -60 db
CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.6175 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2.618699 GHz 13.43 dBm ndB down 4.705 MHz ML 2.616641 GHz 12.18 dBm ndB down 4,785 MHz
T1 1 2615152 GHz -13.38 dém nd8 26.00 d8 T1 1 2.615132 GHz -14.05 d8m nd8 26.00 da
T2 1 2,619853 GHz -12.10 dBm Q factor 555.5 T2 1 2.619918 GHz -14.11 dém Q factor 545.8
L )| A L ] e
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